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MUAYENE VE DENEY RAPORU -
TEST REPORT

GIZIR AHSAP INSAAT TURIZM SAN. TIC. A.S.

e

Deneyi Talep Eden

(Adi,Adresi,Sehir vb,)
(GIZIR AHSAP INSAAT TURIZM SAN. TIC. A.S.: HACI SABANCI ORGANIZE

Customer e, Adress,City elc,) . :
(e iy e SANAYI BOLGESI CANAKKALE CAD. NO : 17 SARICAM —-ADANA)
Deney Talep Tarihi/No ¢ 20.10.2017/192933
Order Date / No
Numunenin Tanimmi +  HAM MDFNIN BiR YUZEYINE MELAMIN DEKOR KAGIDININ EMPRENYE EDILMESININ
(Cins, Marka, Tip, Tiir, Model vb.) ARDINDAN DIGER YUZUNE AKRILIK FOLYONUN LAMINE EDILMESIYLE ELDE EDILEN URUN, ,
500%500 MM , -, -, 2,00 adet
Sample De SCHPLiON(Type MarkModel eic.) Product, which was manufactured by impregnating melamine decor paper to one face of raw mdf and then

laminating acrylic folio 1o the other face, 500*500 MM,,, 2,00 item

Numune Kabul Tarihi : 20.10.2017
Test Item Receipt Date

Deneylerin Yapildig: Tarih ¢ 01.11.2017 - 14.11.2017
Date of Test

Uygulanan Standard / Metod ¢ TS EN 717-1/Nisan 2006:2006-04 Ahsap Esasli Levhalar-Formaldehit Saliniminin
Tayini-Béliim 1:0da Metodu ile Formaldehit Yayilmas:

Applied Standard/Method TS EN 717-1/Nisan 2006:2006-04 Wood-based panels-Determination of formaldehyde
release-Part 1: Formaldehyde emission by the chamber method

Raporun Sayfa Sayis1 2
Number of pages of the report
Aciklamalar :
Remarks

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi(EA) ve
Uluslararas: Laboratuvar Akreditasyon Birligi(ILAC) ile karsilikli taninma antlagmasini imzalamustir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports.

Deney ve/veya dlgiim sonuglari, genigletilmis 8lgiim belirsizlikleri (olmasi halinde) ve deney metodlari bu raporun tamamlayict
ktsmi olan takip eden sayfalarda verilmistir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on
the following pages which are part of this report.

Bu rapor 6zel deney talebine istinaden diizenlenmis olup, Standartlara Uygunluk Belgesi niteliginde degildir. Partiyi temsil
etmez, ayrica ilan, reklam ve ihalelerde uygunluk belgesi niteliginde kullanilamaz.

This test report was prepared upon customer’s request, can not be used as certificate of conformity to standards, does not
Fhﬁgﬂnd\can not be used as conformity document for advertisements and procurements
oA Deney $orumlusu Kontrol Eden

Reviewer

Onaylayan

AhnteMSnder BLIRI Onder ELIRI
Teknik Sef (Vekaleten) Laboratuvar Mtuidiirii V.,

Tekniker

w s g
Bu rapor, hazirlayan laboratuvarin yazilt izni olmadan kismen kopyalanip gogaltilamaz. Imzasiz ve miihiirsiiz raporlar gegersizdir,

Bu rapor, sadece deneyi yaptlan numune igin gegerlidir ve “Uriin Belgesi” yerine gegmez.
This test report shall not be reproduced other than in full except with the ritten permission of the laboratory. Test reporis without signature and seal are not valid.

This fest report represents only tested sample(s), and shall not be used as Product Certificate
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MUAYENE - DENEY SONUCLARI TEST RESULTS

Type of used room chamber: 1 m*

Manufacturer’s name: GIZIR AHSAP INS. TUR. SAN. TIC. A.S.
Production place: HACI SABANCI ORG. SAN. BOL. CANAKKALE CAD. NO:17 01350
SARICAM/ADANA

Production date:-
Delivery method:-

Operations during start of the experiment and placement of the samples in the laboratory:
Samples were transported to the laboratory in the form of packaging. Tests are started as soon as the
samples are taken out of their packages. 2.5 sides of the samples (approximately 125 c¢m) are
covered with aluminum strips

Used analytical procedures and experimental conditions: The acetylacetone method is used.
Room humidity 45%, temperature 23 ° C, average air flow of 0.2 m / sec.

Test duration (hours) : 288
Product, which was manufactured by impregnating melamine decor paper to one face of raw mdf
and then laminating acrylic folio to the other face, was tested according to the standard TS EN 717-1

“Wood-based panels - Determination of formaldehyde release - Part 1: Formaldehyde emission by
the chamber method” and formaldehyde emission value is calculated as 0,012 mg/m®.

LAB-D-FR-36/01.09.2016-1




